



Central Plains Cement Company

Cement Kiln Dust Mill Test Report

Month of Issue: October 2018

Plant: Tulsa, OK
Product: Cement Kiln Dust (CKD)
Silo: Dust Silo 5
Manufactured: September 2018

Item	ODOT Spec	Test Result
SiO ₂ (%)	---	10.0
Al ₂ O ₃ (%)	---	2.4
Fe ₂ O ₃ (%)	---	1.2
CaO (%)	35 min	47.5
MgO (%)	---	1.3
SO ₃ (%)	10 Max	3.3
Loss on ignition (%)	30 Max	28.3
NaEq (%)	10 Max	1.34
Free Lime	---	5.5

Certified By:

John Tierney

Central Plains Cement Co. LLC - Tulsa Plant
2609 North 145th East Ave
Tulsa, OK 74012
918-437-3902

October 11, 2018